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Annex for 2.4G Wi-Fi Test Report No.: CTL2506252041-WF02
FCCID:2A53H-SQ400C

1. Bandwidth
1.1 Test Result

1.1.1 OBW
> Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdict
2412 1 13.923 / Pass
802.11b SISO 2437 1 14.090 / Pass
2462 1 13.960 / Pass
2412 1 17.691 / Pass
802.11g SISO 2437 1 17.715 / Pass
2462 1 17.707 / Pass
2412 1 17.706 / Pass
?&%g;‘ SISO 2437 1 17.860 / Pass
2462 1 17.777 / Pass
1.1.2 6dB BW
TX Frequenc 6dB Bandwidth (MHz) .
Mode Type (I\(jIHz) / ANT Result Limit vemdic:
2412 1 9.045 >=0.5 Pass
802.11b SISO 2437 1 9.080 >=0.5 Pass
2462 1 9.072 >=0.5 Pass
2412 1 13.828 >=0.5 Pass
802.11g SISO 2437 1 15.004 >=0.5 Pass
2462 1 12.538 >=0.5 Pass
802.11n 2412 1 15.178 >=0.5 Pass
(HT20) SISO 2437 1 15.197 >=0.5 Pass
2462 1 15.186 >=0.5 Pass
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Annex for 2.4G Wi-Fi

FCC1D:2A53H-5SQ400C

1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2506252041-WF02
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FCC1D:2A53H-5SQ400C

Test Report No.: CTL2506252041-WF02

802.11b_HCH_2462MHz_Ant1 (SISO)_NTNV
& | Ant Ant1 (SISO
| CENT: 2462 MHz
| Span: 40 MHz
| RBW: 360 kHz
10 4 - ~| VBW: 1.1 MHz
| Detector: Peak
i TraceType: MAX Hold
{ SweepPoint: 1001
04 ik SweepTime: 1 ms
i Sweep: Continue
: 99% OBW=13.960 MHz
A0 i Maker:
| 1. 2454.946 MHz
| -9.20 dBm
| | 2. 2468.906 MHz
00 s .. -11.06 dBm
= |
a |
~ i
=30 s -
5 |
> i
@ |
= 404 ‘
2B e L
7., 18 R i
_70 = S R % ,,,,,,
] ] ! — Trace
-80 T T T T T T T
24420 2482.0
Frequency (MHz)
802.11g LCH_2412MHz_Ant1 (SISO) NTNV
20 Ant: Ant1 gSISO
CENT: 2412 MHz
Span: 40 MHz
RBW: 620 kHz
10 4 VBW. 2 MHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
| 99% OBW=17.691 MHz
A5 i Maker:
| 1. 2403.158 MHz
| -4.08 dBm
' ' 2.2420.849 MHz
A e .. -3.38'dBm
= |
a |
~ i
=30 s -
5 |
> i
@ |
— 404 i
2B e L
7., 18 R i
_70 = S R % ,,,,,,
! ! ! — Trace
-80 T T T T T T T
2392.0 2432.0
Frequency (MHz)

Page 5/ 34




Annex for 2.4G Wi-Fi Test Report No.: CTL2506252041-WF02

FCC1D:2A53H-5SQ400C
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FCC1D:2A53H-5SQ400C
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FCC1D:2A53H-5SQ400C

802.11n(HT20) HCH_2462MHz_Ant1 (SISO)_NTNV
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FCC1D:2A53H-5SQ400C

1.2.2 6dB BW
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FCC1D:2A53H-5SQ400C
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FCC1D:2A53H-5SQ400C
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Annex for 2.4G Wi-Fi Test Report No.: CTL2506252041-WF02
FCCID:2A53H-SQ400C

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) ANT1 Limit Verdict

2412 15.20 <=30 Pass

802.11b SISO 2437 14.49 <=30 Pass
2462 15.47 <=30 Pass

2412 14.54 <=30 Pass

802.11g SISO 2437 14.15 <=30 Pass
2462 14.57 <=30 Pass

2412 15.77 <=30 Pass

?&%g;‘ SISO 2437 15.39 <=30 Pass
2462 16.24 <=30 Pass

Note1: Antenna Gain: Ant1: -0.23dB;;
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Annex for 2.4G Wi-Fi Test Report No.: CTL2506252041-WF02
FCCID:2A53H-SQ400C

3. Maximum Power Spectral Density

3.1 Test Result

3.1.1 PSD
TX Frequency Maximum PSD (dBm/3kHz) .
Mode Type (MHz) ANT1 Limit Verdict
2412 -9.89 <=8 Pass
802.11b SISO 2437 -10.57 <=8 Pass
2462 -9.56 <=8 Pass
2412 -10.34 <=8 Pass
802.11g SISO 2437 -10.10 <=8 Pass
2462 -9.86 <=8 Pass
2412 -9.50 <=8 Pass
?&%g;‘ SISO 2437 10.28 <=8 Pass
2462 -9.55 <=8 Pass
Note1: Antenna Gain: Ant1: -0.23dB;;

Page 15/ 34



Annex for 2.4G Wi-Fi
FCC ID:2A53H-SQ400C

3.2 Test Graph
3.21 PSD

Test Report No.: CTL2506252041-WF02
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FCC ID:2A53H-5SQ400C

Test Report No.: CTL2506252041-WF02
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802.11n(HT20) HCH_2462MHz_Ant1 (SISO) NTNV
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FCCID:2A53H-SQ400C

4. Unwanted Emissions In Non-restricted Frequency Bands

4.1 Test Result

4.1.1 Ref
> Frequenc Level of Reference
Mode Type MHZ) ANT (dBm)
2412 1 3.91
802.11b SISO 2437 1 3.07
2462 1
2412 1
802.11g SISO 2437 1 -2.10
2462 1 -2.21
2412 1 -1.36
3&%3; SISO 2437 1 .84
2462 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

4.1.2 CSE

TX Frequenc Level of Reference Limit "

Mode T (I\O/Ile) y ANT (dBrm) (dBm) Verdict
2412 1 4.19 -15.81 Pass
802.11b SISO 2437 1 4.19 -15.81 Pass
2462 1 4.19 -15.81 Pass
2412 1 -0.62 -20.62 Pass
802.11g SISO 2437 1 -0.62 -20.62 Pass
2462 1 -0.62 -20.62 Pass
802.11n 2412 1 -0.89 -20.89 Pass
(HT.20) SISO 2437 1 -0.89 -20.89 Pass
2462 1 -0.89 -20.89 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to

establish the reference level.

Page 21/ 34



Annex for 2.4G Wi-Fi Test Report No.: CTL2506252041-WF02

FCC1D:2A53H-5SQ400C

4.2 Test Graph

4.2.1 Ref
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4.2.2 CSE

Test Report No.: CTL2506252041-WF02
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